

Den Braven Romania Comex SRL  
51, Rasaritului St. (DN7)  
070000 Buftea, IF  
ROMANIA

Eurofins Product Testing A/S  
Smedeskovvej 38  
8464 Galten  
Denmark

VOC@eurofins.com  
www.eurofins.com/VOC-testing

## VOC TEST REPORT

### M1

24 May 2017

## 1 Sample Information

Sample name	1K PU B3 SUMMER FOAM DIY
Batch no.	31213
Production date	28/03/2017
Product type	Polyurethane foam
Sample reception	06/04/2017

## 2 Brief Evaluation of the Results

Regulation or protocol	Conclusion	Version of regulation or protocol
M1	Pass	M1 Protocol of January 2015

Full details based on the testing and direct comparison with limit values are available in the following pages



Maria Pelle  
Chemist



Janne R. Norup  
Chemist